Owner's Manual
SUPERCHIEF
10.5HP Gas Pump

CUSTOMER CHECK LIST:
Please do the following immediately upon receipt of your pump:

* Inspect pump for shipping damage. (Reportany damage
to freight company).

* Checktoseethatany/all accessories that you ordered are
included.

* Record the pump serial number. This can be found stamped on
the top housing, and on the yellow sticker located on the side of
the engine.

* Filloutandreturn warranty card.
NOTE: |Warranty is validated upon the receipt of the
completed Warranty Registration Card.

* Readall operatingand maintenance instructions.

607 NW 27th Avenue
HALE 3
Phone: 800-533-3569

Page 1




TABLE OF

Introduction & Applications............cccceveerveenneene. 2 Specifications ........c.eceveeeecierieriesreienns 7
Pump Operation.........cceeeeeeevciieeiieenree e 3 Pump Curve......ccoeeeeveeeeiieciieciee e, 8
MaINtENANCE ..ottt 5 ACCESSOTIES. ..cenvieiieeiieeiieiieniie e 8
StOTAZE...eevveeerieeiie et 5 Parts list and Diagrams ..........c..c.e....... 9-11
Warnings/Safeguards...........c.cccvevevieriiviienniennenns 6 Warranty: Briggs & Stratton.................. 12

Otterbing ........cccevveeveeneennene 13
TroubleshOoting .........c.ccvevvvvverevererererinieeeeere e 6

Revised 2-2019

INTRODUCTION

CONGRATULATIONS! Youhavejust purchasedthebestpump onthemarket. AtOtterbine®/Barebo, Inc. we
arecommittedtoquality productsandservice. [fyouhaveanyproblemsorquestionsregarding yournew pump,
please contact your qualified Otterbine distributor or call us at 800-237-8837.

Yournewpumpisarugged, well-tested tool, butitrequires someroutine care and maintenance. Please read this
manual before operation.

WARRANTY

The Otterbine® pumpis covered by aone-year limited warranty. The engineis warranted by Briggs & Stratton.
Both warranties are enclosed, see inside and outside back cover. The enclosed warranty card must be filled
outand returned for your warranty to be valid.

NOTICE: | Pump is shipped with no oil in the engine. Fill with oil before first use.
(See Page 3, Step 1 for more details)

CAUTION:| The 1/8" diameter weep hole in the endcap must be kept clear for
proper priming and operation. During normal operation, there will be a stream of
water coming out of this weep hole.

Hale Model #545-4091-07-0 (National Hose Thread Discharge)
Hale Model #545-4091-08-0 (ISO Thread Discharge)

Page 2




Pump Operation

1. To use the Super Chief the two main components must be assembled — the engine/pump assembly and the

float assembly, see section 7.
T

2. Fill engine crankcase with oil. 104 F 0L
(The pump engine contains NO oil when received). 86 el 8 ————— 30
Fill with 46-48 oz. (1.36 - 1.4 L) of engine oil as specified. s —wl @ é _ _ 20
Use dipstick to verify oil level. = |
e Use SAE 30 in temperatures of 40°F (5°C) and higher 30 1210 S
* Use SAE 10W-30 for a varying temperature range of 0 99 1 %ol = D

to 100° F (-18 to 38° C), which improves cold weather ” s S A0

starting, but may increase oil consumption at ;-E.

80° F(27° C) or higher. 1 —OH T %
* A synthetic oil SAE 5W-30 is the best for very cold 99 : . 30

temperatures of -20 to as high as 120° F (-30 to 40° C)
providing the best protection at all temperatures as well
as improved starting with less oil consumption

* Use SAE 5W-30 for very cold temperatures of 40° F
and below (5° C and below)

3. Fill gas tank. Use a minimum of 87 octane/87 AKI (91 RON) gasoline, up to 10% ethanol is
acceptable. To allow for fuel expansion do not fill above the bottom of the neck.

4. To Start Engine.

A. Open fuel line valve located above the throttle control. Turn fuel line valve to "ON" position, handle
is parallel with fuelline.

B. The throttle control is located on the side of the engine. For a cold start slide throttle control handle
fully to the "START or CHOKE" position.

C. Grasp rope handle and pull slowly until resistance is felt. Then pull cord rapidly to overcome
compression, prevent kickback and start engine. Repeat if necessary.

D. As the engine warms up, gradually adjust the throttle to the "FAST" position.

5. Place pump in water and start for fastest prime.
A. Pump may fail to prime properly if started in fast idle position on shore first.
6. To Stop Engine.

A. Move throttle control to "SLOW?" position (throttle lever to full left position)

Operating Notes:
* Do not submerse the muffler in water. May cause damage to the engine.

e Use a 3" dia. discharge hose. Chief pumps are low pressure/high volume.
Anything less than 3" dia. will restrict flow and reduce GPM output.

Page 3



7. Assembly of Super Chief
The Super Chief will be supplied in two separate parts — 1. Float 2. Engine.

7.1 The float will need to be unfolded to allow the engine to be fitted.

Turn the float over, so the securing
straps are facing up

7.2 Lift the engine by the handle, and place into the centre of the float,

7.3 Secure the engine to the float by pulling the flexible straps and hooking into the keeper on the frame.
There are two flexible straps, one on either side of the frame.

The strap hooks over the keeper.
Repeat for other side.

To dismantle and store the Super Chief
pump, reverse this process.

Pace 4




ENGINE MAINTENANCE

CAUTION:|Always remove spark plug first. (This prevents accidental starting during servicing.)

Change Qil: Drain oil from bottom ofthe engine.

MAINTENANCE SCHEDULE Change oil while engine is warm, after first 5 hours

TIME ACTION &every50hours/seasonthereafter. Changeevery
25hoursifoperatedunderheavyload, orinhigh
After first 5 hours *Change Oil . p y ’ &
ambienttemperatures.
After every 5 hours *Check Oil Level
*Remove dirt & debris from air Clean air cleaner filter:

cleaner with a cloth or brush. Cleaning (Every 25hours/3 months)

with a forceful spray is not ) 1. Lifthandle onaircleaner coverandremove.
recommended as water can contaminate

the fuel system .
2.Cleanorreplaceair cleaner filterasnecessary.

Every 25 hours/3 months| ¢ Cleanair cleaner filter
3.Reinstallaircleaner filter. Reinstall aircleaner

coverand secureintoplace with the handle.
Every 50 hours/ * Change oil p

Each season:

Every 100 hours/yearly | ¢«Remove blower housing & clear
debris from coolingsystem.

* Spark plug - clean & reset gap at .03"

*Replace IN-LINE fuel filter.

SALT WATER MAINTENANCE

Otterbine floatingpumps may be used in salt water applications providing the pump is immediately flushed with fresh
water after use for 7-10 minutes at full throttle. The exterior hardware must be rinsed and wiped dry.

STORAGE INSTRUCTIONS

If the Otterbine pump is to be stored for 30+days, do the following:

1. Topreventdirt orgum depositsinthefuel system,drain engineoffuel. Runtheengineuntilitstops from lack
of fuel.

2. Floatassemblyshould beremoved for easier maintenance. Toremovethe floatassembly, disengage the
hold-down straps (see parts breakdown pages 8 - 10) and lift engine/pump assemblyup and away from the float.
3. Whileengineisstill warm, drainoil from crankcase. Refill withoil.

4. Removesparkplug. Pourapproximately.5 ounce/15mlofengine oil into cylinderand crank slowlyto
distributeoil. Replace spark plug.

Cleandirtand chafffrom cylinder, blower housing, rotating screen, and muftlerarea.

6. Storethe pump inaclean and dry area.

)

Pace 5




Important Warnings and Safeguards

WARNING: Do Not Touch Hot Muffler: Contact may cause burns.

CAUTION: Do NoT1 SUuBMERSE ENGINE AND/ORMUFFLER: This may allow water

to enter to engine and damage the pump.

CAUTION: Do Not FiLL FUELTANK WHILE THE ENGINE 1S HOT: Potential fire

Hazard.

WARNING: ENGINE ExHAUST FROM THIS PRODUCT CONTAINS CHEMICALS

Known, IN CERTAIN QUANTITIES, T0o CAUSE; cancer, birth
defects, or other reproductiveharm.

TROUBLESHOOTING

Symptom

Systematic order of Repair

Pump will not prime:

a. Check the weep hole in the endcap. It must be kept clear.
b. Check that hose is not kinked

c. Hose may have some flat, compressed areas. Squeeze
these areas to open the hose and alleviate back pressure.

Unit will not pump properly:

a. Check the weep hole in the endcap. It must be kept clear.
b. Check the intake for debris.

c.Usinghose smallerthan2.5" (63mm) diameter will reduce
output. Verifyhose diameter.

d. Ifstarting pump on shore, make sureidleis setlow when
placedin water.

e. Ifpumpdoesnot prime while starting onshore, place pump
inwater priorto startingengine.

f. Checkenginespeed. Throttleshouldbe fullyopen. Engine

speed should be 3600 rpm at no load.

Pump will not start:

a. Check spark plug wire.
b. Check gaslevel and fuel line valveis open.

Contaminated oil:

a. Contact the party where you purchased your Chief Pump
for repair instructions ifthe engine oil is abnormal in appear-
ance.

Pumpnolongerachievesmanufacturers
performancespecifications:

a. Remove discharge flanges and or end plug. Remove
bottom housingbolts and separate bottom housing from top
housing. (you will needtopry apart siliconeseal)

b. Inspect impeller, bottom and top housing for wear or
damage. Replace as needed. Note: Be sure to inspect top
housing if impeller has significant wear.

Page 6




Chief 10.SHP Pump Specifications

Dimensions 30" x 30" x 23" (76cm x 76cm x 58.5cm)
Shipping Weight In box fully assembled:
131 1Ibs (59.4 Kilograms)
Net Weight 118 1bs (53.5 Kilograms)

Pump: 86 1bs (39.0 Kilograms)
Float: 32 1bs (14.5 Kilograms)

Engine Capacities

Gas tank 3 Quarts (2.8 Liters)
Oil 46 - 48 oz. (1.36 - 1.40 Liters)

Engine Specifications

Briggs & Stratton Power Built Model 210000
10.5HP, 3600 RPM @ no load

21.01 cubic inch / 344 cc

Single cylinder

Overhead Valve (OHV) Design

Advanced Anti-Vibration System (AVS™)

Pump Body 5"/ 1.2cm cast aluminum alloy. Built-in suction guard and skids.
Discharge 2.5" NST male / ISO 228/1-G21/2A Parallel Pipe
3"/ 8mm hose diameter recommended for full output. 2.5"/
6.5mm minimum.
Float High density polyethylene shell filled with closed-cell polyure-

thane foam.

Pump Performance

Chief - 1 Discharge (See Page 7 for Pump Curve)

Max head pressure 50 psi (3.4 Bars)
Max. head 115 feet (35 meters)
Max. output 425 GPM (1609 LPM) @ 7 psi

Lubricant
and
Fuel

See page 3. #1
Note: Use high quality detergent oil classified for service,
SF, SG, SH, SJ or higher.

DO NOT USE SPECIAL ADDITIVES

Page 7




C

hief 10.5SHP Pump Curve

T"l:_:l T T 1
1 i |
e EEr—i—f——— -ttt —1t—4
e | i 1 | |
I i1 : i 11 i 1
| ——— ==t =A== === - =t —d
| 1 i i 1 | | |
50— - ——
PSI \ ; T ISR N N S O N N Y Y
at 40 | f i '
Port  [-4-4-Pt+- -t -t
50 o1 — -
s ] B
20 ' ”"1.__‘.%‘. : ;
- | | : hel P DR F
| 1 1 1 1 \r_\ i i
} o e e e | IR [ N " -_I__:-.I & i |
U 100 200 300 400
Gallons per Minute
Optional Accessories
Description Part #
Intake screen for stopping small debris: 1/8" dia. openings in screen 12-0025
25', (7.62 m), Hose assembly F-203-H25
50", (15.24 m), Hose assembly F-203-H50
100', (30.48 m), Hose assembly F-203-H100
2.5" NST x 3" NPSH Adaptor 46-0021

Standardenginehasaone(1)yearlimited warrantyonentireengine.

Seeback page for Briggs & Stratton warranties

Page 8




OTTERBINE® CHIEF 10.SHP PORTABLE FLOATING PUMP
REPLACEMENT PARTS LIST

DIAGRAM OTTERBINE
NUMBER PART DESCRIPTION QTY PART NUMBER
1 Engine, Briggs & Stratton, 10.5HP 1 30-0026-011
2 Lower & Upper Housing Assembly 1 10-0077
5 Discharge Flange 1 41-0009
6 Hex Bolt, S/S, 5/16"-18 x 1" 2 MP2008
7 Hex Bolt, S/S, 1/4"-20 x 1" 16 EP5100
8 Discharge/Plug Gasket 2 EP2503
9 End Cap/Plug 1 41-0010-001
10 Handle, (with keepers) 1 60-0009
11 Handle Brace 1 60-0010
12 Hex Bolt, S/S, 1/4"-20 x 1.25" 1 101-001
13 Nylon Lock Nut, S/S, 1/4"-20 2 C2-112
14 Square Nut, S/S, 5/16"-18 2 26-0002
15 Internal Star Washer, S/S, 1/4" 16 927-001
16 Impeller, 10.5HP High Volume 1 41-0135
17 Lock Washer, S/S, 7/16" 1 EP6401
18 Hex Bolt, S/S, 7/16"-20 x 1.5" 1 22-0030
19 Hex Bolt, Plated, 5/16"-18 x 1.25" 4 EP5001
20 Internal Star Washer, S/S, 5/16" 4 927-005
21 Hex Bolt, S/S, 1/4"-20 x 7/8" 1 101-016
22 Fender Washer, S/S, 5/16" 2 28-0008
23 Lip Seal, Self-Adjusting 2 49-0025
24 Engine Gasket 1 49-0029
25 Silicone Grease (not shown) - applied between lip seals - 48-0014

Page 9




Chief 10.5HP Parts Breakdown
Pumping Assembly

__.q-

.-""-" |
SN/

Page 10




Chief Parts Breakdown
Float Assembly (P/N 01-0002-002)

Item Part
Number Description Qty Number

1 Float, 2 sections 2 42-0035
2 Flex Draw Latch 2 46-0015
3 Well Nut, 10 - 32 4 21-0010
4 Carriage Bolt, S/S, 5/16" - 18 x 5 3/4" 2 22-0008
5 Cap Nut, Brass, 5/16" - 18 2 BP2811
6 Phillips Screw, S/S, 10 - 32 x 3/4" 4 24-0003
7 Flat Washer, S/S, 5/16" 2 28-0018
’E/E‘:ﬁa !‘ /_ N

L .

h L
| —

L @ %

-

= e—

Ié©

o

o

Page 11




BRIGGS & STRATTON ENGINE WARRANTY POLICY

January 2014

wary from state to state and country 1o country. ™

LIMITED WARRANTY

Briggs & Stratton warrants that. during the warranty penad specified below, it will rapair or replacs, free of charge, any par thet s dafactne in matarial or workmarshig or
bath. Transporiaton charges on product submitked for repair or eplacement under this wamanty must be barne by purchaser. This waranty is effective for and is subject io
he fimee peniods and conditions stated belaw, Far waranty senace, find the naarest Authorized Serice Daaber in our dealer locator map 8 BRIGGESandSTRATTON, COM
The purchasear mus cardas! the Autharized Servics Dealar, and then make the produst avilable o the Authonized Serdcs Dealar far inspecian and 1Esling

There is e other expreas warranty. Implied warranties, incleding those of merchantability and fitness for a particular purpose, are limited Lo the wanranty period
listed below, or to the extent parmitted by law. Liabiigy for incidental or consequential damages are excluded to the extent exclusion s permitted by law. Some
gtates or countries do not allew limistions on how larg an implied warranty |sts, 8nd some states or countries do not allow the esclugian or limtaton of incidental or
congeguental demages, 8o the above limilation and exclusion mey nol apoly b wow This wermenty gives you specific legal rights end you may also have ather rghls which

STANDARD WARRANTY TERMS ™

BrandProduct Type Congummes Lise Commercial Use
Vanguard 3 years 3 years
Commercial Turf Saries 2 years 2 yiars

Engines Featuring Dura-Bore Cast Iron Skesve 2 years. 1 year

All Qiher Briggs & Sirallon Engines 2 years 90 days

*  These ane our standard warrarty terms, but cccasionally there may be additional warranty coverage that was not determined af ime of publcation. For a listing of cument
wamanty terms for your engine, go to BRIGGSandSTRATTOMN COM or contact wour Briggs & Stratton authorized Sarvice Dealer

" In Austraha, Our goods come with guarenbees that cannot ba eschuded under the Australan Consumer Lew. You &na entilled to a replacement ar refund for & major
Tailure and far campensalion for any alher reasonably loreseeable loas o damage. You are alao entilled to have the goods repaired or replaced T ihe goads Fail 1o be of
acceptable quality and the Tailure does not amaunt 1o & major lalure. For wasranly serdce, Tind the nearest Aulhorized Service Dealer in our dealer ocaior map &l
BRIGGSanaSTRATTON COM, or by calling 1300 274 447, ar by emailing or witing 1o selesenquinesfibriggsandsiratton com @u, Bnggs & Stration Australa Pty Lig, 1

Maorehank Avenus, Moorsbank, MSVW |, Australis. 2970

¥ There is no wairanty for engings an equipment used for prme power in place of a ulility ¢ far standby generatons used far commersal purposes. Engines used in

campéetitive racing o on commerncial o réntal fracks are nol warranied
o

‘Wanguard instalied on slandby ganerators: 2 years consumarn e, no warranty ¢ ommercial usa. Vanguard installed on utilty vehiclas: 2 years consumer usa, 2 yaars

commercial use Yanguard 3-cylinder liquid coolad: sae Brggs  Stratton ¥LE Engine Wanranty Policy

The wamanty period beging on the date of purchase by the firsd relail or ¢ ommercial consumer. “Consumer use” mesans personal residential housshold use by 3 retail consumer
“Commercial use” meens all olher uses, induding uss for commerdial, income producing o rental punposes. Once 8n engine has experienced commercial use, it shall therealter be
considered as a commercial use anging for punposes of this wamanty.

Save your prool of purchase receipt. If you do not provide proof of the initial purchase date &1 the time warranty service is reguested, the manufaciuring date of the

product will be used Lo detarming the warranty period. Produst registration is not reguired to obtain warranty service on Briggs & Stratton products.

About Your Warranty

Thiz krmited warranty covers engine-ralated malenal andfor workmanship issues only,
and ot replacement o refund of the egquipment b which (he argine may be mounied,
Fautina malmenance, fune-ups, adjustments, or normE wear and teer are not coverad
under this warranty. Smilarly, waranty ks not spplicatle if the engine has bean afterad or
maddied or f the engine senal number has been defacad or removed. This waranty
does not inciude used, recondiioned, second-hand, or demonsiation guipmeant or
angines. This werranty dees nol cover enging damage of peromance prablems causad
oy

1 The uge of parts that are not onginel Briggs & Stratton pans,

2 Operating the enging with insuficent, contaminated, o an incomect grade of
lubricafing ol

1 The use of contaminated or stale fusl, gasoling formuated with athanol greatar than
10%, o the use of ahemative fuels such as Bquefied petroleumn or natural gas on
engines not onginally designedimanufactured by Briggs & Strathon (o operate an
such fuels

4 [riwhich entered the engine becausa of improper ar ceaner mainienance or
re Assem by,

5 Striking an object with the cutler Dlede of a rolary lawn mower, loose oF Improgerly
instailad Dade adapiers, impellars, or olbar crankshaft coupled oewices, o
exnzessive v-bell ightnese;

&  Associabed pars or assemblies such as clubches, fransmissions, equiprment
controls, g4z, which are not supplied by Briggs & Stration;

7 Owerdeating due o grass clippings, dirl and dabris, or rodent nests which plug or
clog ke cooling firs ar fywhesl area, or by aperating the engine withoul sufficient
venlilation;

8  Escessive vibration due to over-speeding, loose angine mounting, loose o
unbalenced cutter bladas or impebars, ar impropar coupling of eguipmeant
components io the crankshaft;

G Misuse, lack of rouling mainlenance, shipping, kandling, o warebausing af
equigment, or improper angine inslallation,

Warranty sesvice is avallable only through Briggs & Stratton Authorized Service
Dealers. Locate y’wrmmul.luumnzeﬂ Serdice Dealer in our dealer locator map al
BRIGGSand STRATTON.COM of by calling 1-800-233-3723 (in USA).

NOTE: This is a reprint of Briggs & Stratton Corporation printed warranty. The engine installed on this pump is warranted by

Briggs & Stratton Corporation.

Page 12




OTTERBINE® PORTABLE PUMP LIMITED ONE YEAR WARRANTY

Otterbine Portable Pump Serial #

Pleasenotethatthislimited one year warrantyapplies toall components ofthe OTTERBINEPORTABLE
PUMP except for the gasoline engine, whichis warranted separately and exclusively by the manufacturer, Briggs
& Stratton Company. See accompanying warranty information provided by Briggs & Stratton.

WARRANTY: BAREBO, INC.located at 3840 Main Road East, Emmaus, PA 18049 USA, hereby warrants,
subject to the conditions herein below set forth, that should this OTTERBINE PORTABLE PUMP prove
defectivebyreasonofimproper workmanship ormaterialsatanytimeduringone(1)yearofdateofdeliveryto
the Purchaseratretail onlythat BAREBOwillrepairorreplacethesaid OTTERBINEPORTABLEPUMP as
maybenecessarytorestoreittosatisfactory operating condition, withoutany charge formaterials or labor
necessarilyincidentto suchrepairorreplacement, provided that:

(a) Theenclosed Warranty Registration Cardmustbemailedto BAREBOwithin fifteen(15)daysof original
receiptbythe Purchaseratretail.

(b) The OTTERBINE PORTABLE PUMP mustbe delivered or shipped, prepaid, inits original container ora
containerofferinganequaldegreeof protection,to BAREBO orafacility authorizedby BAREBO torenderthe
saidrepairorreplacementservices, or,ifpurchased fromanauthorized OTTERBINE dealer, tosuchdealer:

(c) The OTTERBINE PORTABLE PUMP mustnothavebeenaltered, repaired, orserviced, by anyone other
than BAREBO, a service facility authorized by BAREBO to render such service, or by an authorized
OTTERBINE dealer, and the serial number ofthe OTTERBINEPORTABLE PUMP mustnothavebeen
removed oraltered; and

(d) The OTTERBINE PORTABLE PUMP must not have been subjected to lightning strikes, vandalism,
freezing-in, accident, misuse or abuse, and also installed, operated, and maintained in accordance with guidelines
inthe Owner's Manual shipped with thisOTTERBINE PORTABLE PUMP.

No implied warranties of any kind by BAREBO in connection with this OTTERBINE PORTABLE PUMP and
no other warranties, whether expressed or implied, including implied warranties of merchantability and fitness for
aparticular purpose, shall apply to thisOTTERBINE PORTABLE PUMP.

Should this OTTERBINE PORTABLE PUMP prove defective in workmanship or material, the retail
Purchaser'ssoleremedyshallberepairorreplacementasishereinabove expressly provided and, underno
circumstances, shall BAREBO be liable for any loss, damage or injury, direct or consequential, arising out of the
use of, orinabilitytouse, thisOTTERBINE PORTABLE PUMP, including but not limited to retail Purchaser's
cost,loss ofprofits, goodwill, damages due toloss of product orinterruption of service, orpersonal injuries to
Purchaser orany person.

Page 13




	Owner's Manual    S U P E R  CHIEF 10.5HP Gas Pump
	CUSTOMER CHECK LIST:
	NOTE: Warranty is validated upon the receipt of the completed Warranty Registration Card.
	607 NW 27th Avenue Ocala FL 34475
	WARRANTY
	Hale Model #545-4091-07-0 (National Hose Thread Discharge) Hale Model #545-4091-08-0 (ISO Thread Discharge)
	Pump Operation
	4. To Start Engine.
	5. Place pump in water and start for fastest prime.
	6. To Stop Engine.
	Operating Notes:
	ENGINE MAINTENANCE
	Clean air cleaner filter:
	SALT WATER MAINTENANCE
	STORAGE INSTRUCTIONS

	Important Warnings and Safeguards
	Hazard.


	Chief 10.5HP Pump Curve
	PSI
	Pumping Assembly

	Chief  Parts Breakdown
	Float Assembly (P/N 01-0002-002)



